
SCIENCE REVIEW WORKING PAPERS
TREES TO TAP





Trees To Tap: Forest Management and Community Drinking Water Supplies 

Final Report to the Oregon Forest Resources Institute 

June 15, 2020 

Institute for Natural Resources 

234 Strand Agriculture Hall 

Oregon State University 

Corvallis, OR 97331 

PREFACE 

This report provides the results of a literature review on the effects of 
active forest management (harvest, forest roads, and reforestation) on 
drinking water quality. In addition to the literature review, community 
water suppliers who rely on surface water as their primary source were 
surveyed to better understand their operations and priorities, and three 
case studies were conducted. 
[...]
Filtration, Slow Sand & Ultrafiltration       1   1 

3. Membrane             
Filtration, Microfiltration 1 1   2   4 
Filtration, Ultrafiltration 9 6 5 3 1 24 

4. Alternative Methods             
Filtration, Cartridge 4 2       6 
Filtration, Diatomaceous Earth 1         1 
Natural Filtration 1         1 

5. Unfiltered             
Unfiltered, Avoiding Filtration     2   1 3 
Unfiltered, Must Install Filtration 2   1     3 

Systems by Population Size Total 41 60 23 26 7 157 
Source: DEQ/OHA ArcGIS Shape File "Treatments_07SEP2017."   

Trees To Tap WORKING PAPERS - SUBJECT TO REVISION Page 25



Common among treatment processes is the control of pH and addition of oxidants or other disinfectants 
once the raw water passes through the intake screens (Figure 3-3). In the initial treatment process, pH 
control is used to assist in removing undesirable particles through either precipitation or coagulation. 
Common oxidation additions are chlorine, ozone, chlorine dioxide, permanganate, and hydrogen 
peroxide. They are primarily used to control taste and odor, remove undesirable solutes (hydrogen 
sulfate, color, iron and manganese), and disinfect (i.e., kill pathogens such as bacteria and viruses). If 
ozone is used to disinfect the water, then the pH is usually lowered to avoid the formation of 
brominated organics—undesirable disinfection by-products (DBP)—through reaction with natural 
organic matter (NOM) in the water. 

2.2.2. Conventional and Direct Treatment Processes 

Conventional and direct treatment processes have evolved since the first ones were created in the early 
1800s. These treatments typically comprised of coagulation, flocculation, sedimentation, and filtration 
(Figure 2-3a). The difference between “conventional” and “direct” treatment is that there is a 
sedimentation step between flocculation and granular filtration in the conventional process, while this 
step is skipped in the direct process. The filtration process removes suspended particles and dissolved 
substances during the treatment process. 

Rapid mixing is important for coagulation and the addition of chlorine. Rapid mixing is used when 
chemicals need to be added to the water being treated, there needs to be uniformity in the blending, 
and where there may be competitive consecutive reactions among the chemicals added and there is a 
desire for the reaction to be irreversible (or not occur, as in the case of NOM and DBPs). Coagulants are 
used to condition the suspended, colloidal, and dissolved matter for subsequent removal. Most particles 
in natural water are negatively charged, so they naturally repel each other. This charge has to be 
removed before the particles coalesce sufficiently large to be removed through filtration. Coagulants 
provide adsorption and reaction locations for colloidal and dissolved NOM; have electrical charges that 
neutralize small suspended or colloidal particles so that they aggregate into larger particles; and enmesh 

 
Figure 2-3. Conventional (a) and membrane (b) filtration drinking water treatment processes. 

Raw 
Water
Intake

pH
Control

Oxidant/
Disinfectant

Rapid
Mix

Coagulent

Flocculation/
Sedimentation

Filter Aid
(polymer)

Granular
Filtration

Clearwell
Storage

Oxidant/
Disinfectant

Finished 
Water to 

Distribution 
System

a) Conventional treatment process.

b) Membrane filtration process.

pH
Control

Oxidant/
Disinfectant

Cartridge
Filters

Membrane
Modules

Reverse
Osmosis

Clearwell
Storage

Oxidant/
Disinfectant

Source: Redrawn from Figures 1-1 and 1-2 in Crittenden et al. 2005.

Raw 
Water
Intake

Finished 
Water to 

Distribution 
System

Screen

Trees To Tap WORKING PAPERS - SUBJECT TO REVISION Page 26



small suspended, colloidal, and dissolved particles as they settle. Typically these are alum and iron salts 
(but sometimes polymers), as they produce positive charges to neutralize the negative charges on 
particles so they can clump and be more easily removed. 

Flocculation is the process of forming larger aggregates by mixing smaller particles so that they come 
close enough to attach to each other. This process occurs in moving water, with higher velocities in the 
early stages of flocculation where aggregates are smaller (micro-flocculation), and progressively moving 
slower water to avoid breaking up larger aggregations (macro-flocculation). Water (and aggregates) 
then move to a sedimentation (settling) basin if the particles are heavier than water, or a floatation 
basin if they are lighter. Polymers—natural or synthetic long-chain (high molecular weight) organic 
molecules that can have different levels of positive (cationic) or negative (anionic) charge—may be 
added as a filter aid. Cationic polymers are used instead of (or in addition to) metallic salts to neutralize 
charged particles in both the coagulation and flocculation steps. In general, polymers act slower than 
the inorganic metallic salts. The remaining water is decanted for further processing while the flocculants 
are removed. 

Granular filtration strains fine suspended particles (sand, clay, and iron and aluminum flocs) during the 
treatment process. Typically, granular filtration is accomplished through sand filter beds, with particles 
larger than the space between sand grains remain in the sand. Filter media (usually sand) ranges in grain 
size from (0.5 –1.2 mm diameter), with the tradeoff being that smaller sizes remove more particles, but 
get clogged more quickly, and the vice versa with larger grain sizes. Some treatment plants overcome 
these constraints by using multiple sand filter beds so that water progresses from coarse grained beds 
to finer grained beds. Unfiltered water input above the bed and the filtered water drawn from below 
with water velocities of about 5 – 15 meters per hour (m/h) from a hydraulic head of 1.8 – 3 m 
(Crittenden 2005). Treatment operators periodically backwash filters to clean out the filtered particles 
and coagulants and then dispose of the waste and backwash water. 

The filtered water in conventional and direct treatment is dosed with disinfectants (typically chlorine) to 
kill pathogens. Clearwells temporarily store filtered water for a sufficient time to provide chlorine 
contract for disinfection. They are also used to buffer variations in finished water demand. The finished 
water may have its pH adjusted again to prevent dissolving toxic metals used in distribution pipes and 
household plumbing (e.g., the Flint, Michigan problem due to lead pipes). Finished water is also required 
to have some chlorine residual throughout the distribution system to protect against contamination. If 
this residual chlorine remains in contact with dissolved organic carbon (DOC) in stagnant water, then 
undesirable disinfection by-products (DBPs) may be created. 

2.2.3. Slow Sand Treatment Process 

While conventional rapid sand filtration is a physical and chemical treatment process, slow sand 
filtration is a physical and biological treatment process (Crittenden 2005). The treatment train for slow 
sand systems does not typically include the flocculation/sedimentation steps found in conventional and 
direct filtration. It also differs in that the sand filter media is smaller (0.3 – 0.45 mm diameter), and the 
hydraulic head used to push the water through the filter is less (0.9 – 1.5 m), resulting in a water velocity 
of between 0.05 and 0.2 m/h. Most particles are physically removed in the upper inches of the filter 
bed. Additional particle straining occurs in the schmutzdecke, a complex layer that consists of 

Trees To Tap WORKING PAPERS - SUBJECT TO REVISION Page 27



decomposing organic matter, iron, manganese and silica (Ranjan and Prem 2018) that includes a 
gelatinous biofilm containing algae, bacteria, fungi, protozoa, rotifer, and various invertebrates. The 
schmutzdecke, and the remainder of the filter bed, contribute to water purification through four 
mechanisms: (1) it creates a hostile environment for intestinal bacteria because of low temperatures; (2) 
the bioactivity in the layer competes for food needed by these pathogens; (3) predatory organisms feed 
on the pathogens; and (4) microorganisms in the slow sand filter produce compounds poisonous to 
intestinal bacteria (Huisman and Wood 1974). 

Slow sand gravity filtration systems have a filter capacity of 0.005 – 0.018 m3/h per square meter of 
granular filter area, compared to rapid sand filtration that has a throughput capacity of 5 – 15 (m3/h per 
square meter of filter area (Crittenden 2005). Thus, a slow sand filtration process requires approximately 
100 times the area as rapid sand filtration, but requires less expertise and has fewer operational costs. 
Other than land area, the primary limiting factor for slow sand filtration is that the turbidity of the raw 
water should be less than 50 NTU, preferably < 10 NTU, and optimally less than 5 NTU (Crittenden 
2005). 

2.2.4. Membrane Filtration Treatment Process 

Membrane filtration is a physio-chemical process that uses a semi-permeable membrane as a 
mechanism to remove suspended particles. The treatment train for membrane filtration is shown in 
Figure 2-3b. In Oregon, both microfiltration (0.1 μm pores) and ultrafiltration (0.01 μm pores) treatment 
plants exist. Microfiltration will remove particles, sediment, algae, protozoa, and bacteria; ultrafiltration 
will additionally remove small colloids and viruses. Membrane filtration is typically used to process 
water containing < 1000 mg/L of total dissolved solids (TDS) (Crittenden 2005). 

Cartridge filters are used in membrane filtration for pre-treatment to remove solids (Figure 2-3b). 
Systems are pressurized to force the water through the filters, generally moving from the outside to the 
inside of the cartridge. Cartridge filters consist of a filter media consisting of micro-denier (screen size) 
polypropylene fiber, typically with coarser outer layers and finer inner layers down to 0.2 microns 
(filtrasystems.com). Cartridge filters can remove turbidity (if source is < 1 NTU and without fine colloids 
or clays), and remove Cryptosporidium and Giardia cysts from source water, although they do not 
remove bacteria or viruses. Used by themselves, cartridge filters are typically used in systems of < 
100,000 gpd; as shown in Table 2-1, there are 6 water treatment plants in Oregon that utilize only 
cartridges. 

Whether or not cartridge filters are used, undergoing treatment then moves to the membrane modules. 
Membrane filters are usually manufactured as flat sheet stock or as hollow fibers and then formed into 
different types of membrane modules. Module construction typically involves potting or sealing the 
membrane material into an assembly, such as with hollow-fiber module. These types of modules are 
designed for long-term use over the course of a number of years. Spiral-wound modules are also 
manufactured for long-term use, although these modules are encased in a separate pressure vessel that 
is independent of the module itself (MNRWA 2009). 

Reverse osmosis is generally only used in drinking water treatment when the raw water is high in total 
dissolved solids, such as seawater or brackish groundwater (TDS = 1000 – 20,000 mg/L), or the water is 

Trees To Tap WORKING PAPERS - SUBJECT TO REVISION Page 28



highly colored (TOC > 10 mg/L). As a type of membrane filtration, reverse osmosis uses a semipermeable 
membrane to remove dissolved ions and molecules, as well as larger particles from drinking water. 
However, the membrane pores are quite a bit smaller (< 1 nm). Reverse osmosis has the capability to 
remove hardness, natural organic matter, heavy metals, radionuclides, and pesticides (Chittenden 
2005). The final treatment steps for membrane filtration—disinfection and clearwell storage—are 
similar to those in conventional treatment. At this time, no water treatment plants in Oregon use 
reverse osmosis. 

A few systems in Oregon utilize powdered activated charcoal (PAC) and granulated activated charcoal 
(GAC) treatments to remove contaminants such as pesticides and volatile organic compounds. It should 
be noted that these treatments do not provide complete removal of targeted contaminants. 

2.2.5. Sensitivity to various process types to sediment and turbidity. 

Sediment and turbidity levels in the raw surface source water limits available treatment processes and 
affects operational costs (coagulants and requirement for backwashing filters). Table 2-2 compares 
threshold sediment and turbidity levels for the various types of treatment processes described above. 

Other potential impacts of excess sediment include filling of reservoirs and intake ponds (requiring 
dredging with associated permitting), shorter filter life, and extra staff time to manage water quality and 
treatment processes. There are also regulatory compliance problems if MCLs cannot be met and the 
potential for treatment plant shutdowns, which can cause finished water supplies to run low. 

2.2.6. Diversity of community water suppliers in Oregon  

Community water suppliers in Oregon range in size from the Portland Water Bureau with over 500 
employees and an organized, multi-stakeholder working group that collaborates on management and 
produces and annual report, to very small rural systems serving only a handful of households and 

Table 2-2. Surface water thresholds for turbidity and color for various treatment processes. 

Treatment Process Turbidity 
Range (NTU) 1 

Color 
Range (CU) 1 General Design References 

Established Technologies    
Conventional Filtration Unlimited < 75 Kawamura 2000 
Direct Filtration < 15 < 40 Kawamura 2000 
Pressure Filtration < 5 < 10 Ten State Standards 2007 
Diatomaceous Earth Filtration < 10 < 5 AWWA 1999; Fulton 2000; 

WSDOH 2003 
Slow Sand Filtration < 10 < 10 Hendricks et al. 1991, 

WSDOH 2003 
Alternative Technologies    

Bag and Cartridge Filtration < 5 See Note 4 USEPA 2003 
Membrane Filtration < 10 See Note 4 Chittenden 2005 

 Source: Washington Department of Health 2009. Water System Design Manual, Table 12-3 p. 155. [Membrane filtration 
changed] 

Trees To Tap WORKING PAPERS - SUBJECT TO REVISION Page 29



managed by a single staff member. Some of the smallest systems in Oregon are staffed by volunteers 
only. 

Regardless of size, every community water system requires a certain minimum level of infrastructure 
and treatment capability. Economies of scale often work against smaller water providers because 
treatment costs per unit [gallon] of finished water typically decline as system size and volume treated 
increase. Larger systems also usually have correspondingly larger budgets and dedicated staff. Smaller 
systems, in contrast, usually face higher costs per unit of finished water delivered, have smaller budgets, 
and operate with fewer dedicated staff. One important consequence of this disparity is that smaller 
systems have correspondingly less capacity to identify, publicize and mitigate threats or impacts to the 
quality and quantity of their drinking water sources. 

2.4. Results and findings from survey of Oregon drinking water providers 

This section explores some of this diversity among Oregon CWSs, and the issues they face by 
summarizing results from a survey of water providers conducted in 2018. A key component of the Trees 
to Tap project was a survey of Oregon drinking water providers that utilize surface waters as part or all 
of their supply. The survey was modeled after, but expanded upon, a similar survey by Adams and 
Taratoot (2001) and solicited input from utility managers regarding the issues they face in managing and 
protecting their drinking water sources. Details regarding methods used in the water provider survey are 
provided in Appendix __. 

The following section provides detailed results and findings from the survey, including: 

• respondent characteristics,  

• governance of respondent water systems,  